
 

EXPLODED DIAGRAM 

1

3

4

5

6
66

6

8

9101112
12

16

1011

13

14
13

1415

9

417

17

18

1920 21

22

4

14
5

22
14 4

23

23
25 36

14 5

26

28

29

29

27

31L

24

5

24

5

5

32
33

34
35

35

34

2

26

30

37

31R

24
5

7

33

24

14 4

4

81

81

82

27

26

26

 

 



 

43

42
4
3

8
04
3

42

44
L

57
5
8
59

6
0

6
4

62
60

59
58

5
7

6
5

63

66

74

76

7
7

78
7
9

74

51
2
5

18

50

61

54

4
3

4
2

80

43

43
4
2

42
44
R

55

45

4
6

46

47

4
7

4
8

484
9L

49
R

52

53

8
5

6
9

86

87

8
8

88

6
6

67

 

 



 

Parts List 

No. Description Qty  No. Description Qty 

1 Computer 1  43  Bolt  ST4.2*16*φ8 6 
2 Computer holder 1  44L/R Chain cover 2 
3 Bolt M8*35*S5 1  45 Washer D17 1 
4 Washer d8*φ16*1.5 5  46 Bearing 6203 2 
5 Nut M8*H16*S13 7  47 Ring 2 
6 Bolt  4  48 Nut M10×1.25×H7.5×S14 2 
7 Grip foam 2  49L/R Crank 2 
8 Handlebar 1  50 Sensor 1 
9 Handle pluse plate 1 2  51 Bolt 1 

10 Washer d6*φ12*1 2  52 Spacer φ17.1xφ22x4 1 
11 Bolt ST4*19*φ7 2  53 Nylon nut M6*H6*S10 4 
12 End cap 2  54 Round magnetic φ15*7 1 
13 Bolt M8*16*S5 2  55 Belt plate 1 
14 Spring washer d8 6  56 Belt 1 
15 Handle pluse wire  1  57 Bolt M6*16*S10 2 
16 C-clip φ12*11*φ3 1  58 Spring washer d6 2 
17 Tension Knob 1  59 Washer d6*φ12*1.2 2 
18 Tension lower wire 1  60 C-clip d12 2 
19 Arc washer d5*φ20*1.0*R30 1  61 Magnetic plate  1 
20 Bolt M5*30 1  62 Axle for Magnetic plate  1 
21 Postbar 1  63 Tension spring  1 
22 Bolt M8*20*S5 2  64 Square magnet 5 
23 Bolt M8*45*20*H3 2  65 Bolt M6*45*S10 1 
24 Arc washer d8*φ20*2*R30 4  66 Nut M6*H5*S10 2 
25 Sensor line 1  67 PC washer 1 
26 Screw ST4*10*φ6 4  68 Bolt M8x14xΦ10x4xS5 1 
27 End cap with transportation Wheel 2  69 Shaft 1  
28 Front bottom tube 1  70 Idler  1 
29 Bolt M8*60*20*H5 2  71 Wave washer d12*φ15.5*0.3 1 
30 Main Frame 1  72 Idler rod 1 

31L/R Pedal L/R 2  73 Washer d8*φ20*2 3 
32 Rear bottom tube 1  74 Nut M10*1*H8*S15 2 
 33 End cap φ60.5*17 2  75 Spring φ2*φ13.5*54*N14 1 
34 Adjustable footpad 2  76 Nut M10*1*H5*S17 1 
35 Adjustable footpad M8*73*20*H5 2  77 Flywheel 1 
36 Knob M16*1.5*24*φ37 1  78 Axle 1 
37 Round bushing φ50*φ38*L164*8 1  79 Nut M10*1*H2*S14 1 
38 Saddle plate 1  80 Crank cover φ44*10 2 
39 Nylon nut M8*H7.5*S13 5  81 End cap 2 
40 Saddle 1  82 Saddle horizontal tube 1 
41 Trunk wire  1  83 Knob 1 
42 Bolt ST4.2*19*φ8 5  84 Wave washer d17*Φ22*0.3 1 



 

No. Description Qty  No. Description Qty 

85 Spring washer d6 4  88 Chain bolt 2 
86 Bolt M6*16*S10 4  A Spanner S5 1 
87 Bushing φ10.1xφ15x6 1  B Wrench S13-14-15 1 

       

 

Hardware： 

#6 M5*20 4PCS

#14 d8 4PCS

#22 M8*20*S5 2PCS

#23 M8*45*20*H3 2PCS

#A S5 1PC

#B S13-14-15 1PC

S14

S15

S13

#3 M8*35*S5 1PCS

#4 d8*¦ Õ16*1.5 5PCS

#5 M8*H16*S13 3PCS

#36  1PC

#83   1PC


